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CERTIFICATE NO.: E200905-0021-000489(5004055) CERTIF ICATES L/C No. (P/0'No.) :~ 47L1-C94065-TLRR(1103070196)
A EF 9 ¢ i ; A . 2 7 :
COMMODITY E.R.W STEEL PIPE Se H SeAH Steel Sgrp CUSTOMER PLESA
AERFA (F)M o Ml oBA
SPECIFICATION @ APT 5LB PSLI/ASTM A53B(2007) HEAD OFFICE ;- BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO: SA
' ' POHANG PLANT ; 14-1, JANGHEUNG-DONG, ‘NAM-GU, POHANG
| marvo, | Bl F . ® A % % % QUANTITY , WM. o=
NO. | (BATCH:NO..) ORDER. SIZE 2 F .4 o] WD REMARK
' *1 PCS TOTAL LENGTH WEIGHT
13 (SH%;%?)%??O) BBE 12." X 0.406 " X 6.120 M 34 208:080 M 16.574 | CONFIRM. TO NACE. NORM MRO175(LAST: EDITION)
s 1025 i v +FRW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
14 (5514123040) BBE: 14" X 0.312. " X 6:120 M 189 1,156.680 M 78.353 | *DSAW-CHEMICAL. COMPOSITION AND HARDNESS ONLY
15 | (siri3a050)| BBE. | VR X0312" X6.120M 46 281.520 M 19.070
Lolh 0 4-1030 : e "
16 |(sHJ4131060)| BBE 14 X.0.312 X 6.120. M 47, 287.640 M 19.485
) T , INPACT
HYDROSTATIC {'N | VD | F | S| C|RM[B|D|C|F|F|{RF| ZINC COATING COMP TENSILE TEST
SoTBST = s | TLL L O | EAE| RIR}L ['LEL TEST CHEMICAL; COHMPOSTTION (%) “(Gage Length : 50mm) {Eg HARD-| HEAT | PROTECTIVE
: D) SULANO LB SGEN S LU LA LA VA : : NESS | TREAT| COATING &
- | HEATNO. | 5sec REEfaN|T| K[ pe|[T{T{a|T|G|RkT|memor|Z|E D |c|si|wm|p|s |cuur|crluo|v|ceq D|TENSILE VIELD | B.L ENG- [SHEAR TEST | MENT | "LINING
NO. |.(BATCH: NO..) S|t g S| uT|N NIE|SE ZINC CORT| B 51 5 | & STREN .
B s . , - i ; : =
psi Ei&fg'blr (?)Lf{—— ! |C.S|ALK} & 2 2l2l2l2|3 % HRC | gy |THIK y
v Tls2] e N |causs| 3 G *4 | +5 | +6 *7 Js8xg| Psi | psi a0 frould % 11
& 30 MAX |26 | |.120.| 30|-30 [40{10040|15|80|- 22
SPEC|: sag| o e MIN : ‘ 60200 | 35500
13| 4-1020- - ~1900- |6 |e|-c |a G Holis|17] 62 {16} 4 | | =
(SHT4101170), : P lael a8 61 |16)4 [ ]2 | fr)e T| 72080 | 53950 | 38 : 8 | G
solase neas| 2 v sl P |16|16| 63|18 6 | {1 |1 |1{1| |w| 77880
14| 41029 | ©1990: GG |G G Ho|15)17|.62:] 164 : .
7| (SHT4131040) : P {14f18) 62 |17|:3 | 1|1|1|1|m] -|T| 69180 | 52210 | 38 | 9 |6
I v P |16|18] 62 {18 3 [ 11| 1|mR|1| | w| 79770
15 |+ +4-1028 1990 66| 6 |G G Ho|a6f17| 60 [18f-4 |- | ] | ) o ;
(SHT4131050)| - | pofazfiz) 61|20 4 |21} {ml1] | T| 69180 | 51770 | 37 ; 8 |G
v . Po|a6|16| 607 |18f 4 |1 |2|T|m|l1| |Ww| 76140
16 |- +4-1030- :| + 1990 |G |G| G |G G H |15]18] 62 [16] 4 i ; :
(SHJ4131060) P |14]|18| 61 (17| 6 |1|1|1f1]|1]| |T| 69610 | 53660 | 38 7| 6
P |14|17|.63.[18| 5 |11 |1]1]|1| |w]| 78170
Nop1 - a2 : s ;%
0.: |'Refer. To The Attached ol
T | Section Designation E
1  Des B
] < WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : Manager of Q.M Dept.

SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.
* THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




